D

SURUMI PUmP

MODEL

80SF021.5-61

Parts List All 316 55-Dewatoring Pumps Control No: SFQ-4-1-1 Date: 03-18-2005
ITEM PARTS No. DESCRIFTION QTY SIZE MATERIAL _[PRIGE ($) NOTES
1 001-207-31 Power Cable 32' 1 LBT, AWG16/4 x 32, 316-Gland |VCT 98.60
1 001-848-14 Power Cable 20'-Option 1 TLBT, AWG16/4 x 20, 316-Gland |VCT 66.00
2 140-016-22 Bolt 2 M5x12 5US316 1.20
3 003-153-11 Gland 1 415-CL SUS36 7.80|chw Power Cable
4 068-153-12 Handle 4 37-CL 5CS814 47.40
5 140-054-35 Bolt 2 M8x20 SUS316 210
6 142-163-21 Spring Washer 2 M8 SUS3186 0.40
7 050-279-10 Motor Bracket 1 15-CL2 SCS514 529.40
8 140-055-36 Bolt 4 M8x25 SUSs318 2.40
] 122-146-26 Q-Ring (M.Bracket/M.Frame) 1 G-175 CR 9.50¢*
10 |053-204-26 Maoter Protector 2004220V-60HZ 1 KA313-GCTL103 (T) 63.60
10 |053-380-14 Moter Protector 460/440V-60H7 1 KA313-GQVL102 (T) §3.60
10  |053-378-1% Motor Protector 440/480/480V-80HZ 1 KA313-GQVL104 (T) 162.80
10 |053-379-10 Motor Protectar 5§25V-60HZ 1 KA313-GQVL116 (T) 70.00
10 |053- Motor Protector 575V-60HZ 1 162.80
11 142-124-20 Washer 2 M4 SFC 0.30[see 142-111-11
12 [143-016-18 Pan Screw 2 Max12 SWRM 0.20
13 [009-112-18 Grounding Wire 1 AWG18 1.60
14 14212420 Washer 1 E] SPC 0.30(see 142-111-11
15 [143-086-22 Pan Screw 1 M4x8, w/ S.Washer SWRM 0.30
16 |142-195-19 Wave Washer ki #5204/6303 SK-5 270
17 052-103-18 Ball Bearing (Upper) 1 6204ZZC3 11.50
18 |058-116-12 Lead Wire Prot. Plate 1 d52xD115x1t Bakelite 9.60
19 |055-436-12 Rotar and Shaft 1 15-CL2 456.10
20 |147-039-19 Key 1 5x6x15.5L (R) SUS318 19.50
21 143-028-13 Pan Screw 2 M&x10 SWRM 0.20
22 106218717 Bearing Retainer 2 d5.5xD18x2 3t 8PC 1.90
23 [052-108-13 Ball Bearing {Lower) 1 6305ZZC3 18.90
24 |146-015-16 Retaining Ring 1 Cc25 SK-5 2.40
25  |056-386-12 Stator 200/220V-60HZ, 1 15-CL2 {200-50, 200/220-60) 558.00
25  |056- Stator 400/440V-60HZ 1 15-CL2 {400/415-50, 400/440-60 558,00
25 |056- Stator 575V-60HZ 1 15-CL2 558.00
26 064-329-19 Motor Frame 1 15-CL2 SC514 2,205.20
27 J035-117-12 Qil Plug 1 M10x20 (Socket Bolt, J=8) 5US316 16.30
28 |121-387-15 Gasket {Oil Plug) 4 d10.3xD16x%3t PE-sheet 0.90[*
29  |140-056-24 Bolt 4 Max30 §US316 2.70
30 |142-1683-21 Spring Washer 4 k) 8US8316 0.40
31 [122-130-27 O-Ring (M.Frarme/B.Housing} 1 G-95 CR 2701
32 |080-267-16 Bearing Housing 1 15-CL2 FC 42,90
33 [142-126-19 Washer 4 M& 5US304 0.20
34 140-03211 Bolt 4 M6x15 SUS304 0.40
35 |025-190-18 Mechanical Seal 1 X-18W Sic 374.40
36 |143-070-10 Pan Screw 2 M5x6 SWRM 0.20
37 [122-333-22 O-Ring (M.Frame/P.Casing) 1 170xd3.1 Viton 46.90¢*
38 |020-317-18 Pump Casing 1 8/15-CL 5CS814 1,031.60
39 |071-106-10 Shaft Sleeve 1 8/16-CL SUS318 11.50
40 j040-115-16 Impeller Shim d16.2xD22x0.3t SUS316 2.20
41 1021-275-16 Impelier 1 15-CL-60Hz 5CS14 222.00|60Hz
41 [02%-276-17 Impetler i 15-CL-50Hz 5CS514 222.00|50Hz
42 |142-129-38 Washer 1 M12 §US316 1.20
43 |142-165-23 Spring Washer 1 M12 §US318 1.10
44 141-032-27 Acorn Nut 1 M12 5U8318 17.80
45 12013210 Gaskat [S.Cover} d150xD183x0.3t PE-sheet 2,20
48 |022-305-19 Suction Cover 1 8/15-CL SCS14 262.00
47 |142-163-21 Spring Washer 3 M5 5U8316 0.40
48 |140-052-20 Bolt 3 MBx16 5US316 2.10
49 |023-115-28 Suction Strainer 1 B8/15-CL SUS316 47.40
50 |D49-128-189 Bottom Plate 1 8/15-CL SUS316 55.10
51 |142-127-36 Washer 3 M8 sUs318 0.40
52  |140-060-21 Beit 3 M8x50 5US316 470
54  |140-0958-28 Boit 2 M12x35 5US8316 5.00
55 [142-165-23 Spring Washer 2 M12 SUS36 1.10
56 1048-189-15 Companion Flange 3" NPT 1 NPT-3" {P.C.140) 5C514 175.80
57 |121-150-47 Gasket {Companion Flange) 1 P.C.140xdB5x%24 Cork 9.20|*
<(Gasket O-Ring Set>
173-280-18 Gasket O-Ring Set 1set (Y §1.90
9 122-146-26 O-Ring (M.Bracket/M.Frame) 1 G-175 CR 9.50(*
28 12138715 Gasket (il Plug) 1 d10.3xD16x3t PE-shest 0.90(*
kil 122-130-27 O-Ring (M.Frame/B.Housing) 1 G-95 CR 2.70)*
37 |122-333-22 O-Ring (M.Frame/P.Casing) 1 170xd3.1 Viton 46.90/[*
57  [121-150-17 Gasket (Companion Flange) 1 P.C.140xd85x2t Cork 9.20(*
272 * Indicates items included in set

OLO PrR(C]

A

T



2?2 TsurRumi Pump

MODEL

80SF021.5-61

Parts List All 316 $5-Dewatering Pumps Controt No: SFQ-4-1-1 Date: 03-18-2005
ITEM PARTS No. DESCRIPTICGN QY SIZE MATERIAL [ PRICE ($) NOTES
Lubricant Turbine Qil#32 840 mL (28.4 floz) | (SAE 10W-20)
<QOption for Longer Cable>
1 001-803-33 Power Cable 50' 1 LBT, AWG 16/4 x 50' VCT 134.20
1 001-803-62 Bower Cable 100 1 LBT, AWG 16/4 x 100' VOT 272.30
1 001-803-20-150FT | Power Cable 150" 1 LBT, AWG 16/4 x 150° VCT 438.10

274

OLD iy el

* Indicates items included in set



MODEL

&2 TSURUMI PumPp 80SF021.5-61

\/ \.‘ Parts List | All 316 55-Dewatering Pumps | Control No: SFQ-4-1-1 | Date: 03-18-2005
/

275



